Dust Collector 330002
Parts List
Ref. Part Item Ref. Part Item
No. No. Description Qty. No. No. Description Qty.
1 514808 Filter Hood ......ccevreireireecceees 29 518393 Retaining Strap Assembly. v 1
— 514809 Retaining Strap Asmy. (Incl. 2-4) 30 300006 Bag, Package of 6 ........c.ccceecerrericrcnnnnnene 1
2 514856 Strap, Metal ... - 31 514831 Hex Head Cap Screw, ':-20x1-3/8” ...... 4
3 514966 |25 1o G 32 120380 Spring Lock Washer, %" ......coccveeenee. 4
4 514855 (03 F- 11 ] o TSN 33 514896 Rear Handle .......cccoriieceririceerrcceeeeene 1
— 515595 Main Housing Asmy. (Incl. 5-29) ......... 1 — 522388 Switch Service Pack (incl. 34-34A) ..... 1
5 515689 Main Housing w/Warning Label .......... 1 34 1 SWitCh ..o 1
6 515561 Self tapping Screw ... .4 34A 515107 Switch Key......... .1
7 515534 Support Bracket ......cccceeeeriieriiieeieiennnns 1 35 515547 Leg Cap, Right .. .1
— 515596 Motor & Blower Asmy. (Incl. 8-20)..... 1 36 515552 Wiring Harness. e 1
8 515549 Inlet Seal .....cccoeeerreerrrerecer e 1 36A 522323 Wire COVEr ....cevvcirreerrsees e sssesssnensnes 1
9 515562 Self-Taping Screw, %-20x3/4” ............. 6 36B 515555 Self-Tapping Screw......cccocveeverveniannne 1
10 515533 Fan Housing - 37 515546 Right Leg....c.cccvvumruene .1
1 515112 Hex Head Cap Screw, %-20x1” ............ 1 38 515554 Leg Cap, Left .............. 1
12 120392 Flat Washer, 3/8” .......ccccoovvnninnsensensenns 4 39 515664 Left Leg..ccorvrnerrerrunnnns 1
—_ 515287 Fan Assembly (incl.11, 13-14).............. 1 40 51481208 Snap-In Plug ............. .8
13 1 Fan 41 515138 Truss Head Screw.. w1
14 120392 Flat Washer .......ccccvrviririiierieeicene 1 42 120214 Lock Washer............ 1§|
15 513627 Hex Head Cap Screws, 3/8-6x1” . 4 43 102634 Nut, 5/16”-20 ...... e 1
16 120388 Flat Washer .......ccccvviirieriiieciinns .4 44 514807 Wheel Retainer. .2
17 515535 Motor Housing......cccocvrvieeivcernincsiinnnnnne 1 45 514806 Wheel ... 2
18 515248 Key, Square, 3/16” ......ccocvverrersensersersnnns 1 46 514755 Wheel Shaft .......ccccovvriincnsincieieneins 1
19 515690 Motor w/plug 1 47 51478902 Base Pan ......... w1
19A 515563 Connector ....... 1 48 514805 Caster...nirsererreesene .2
19B 515586 Strain Relief.. 1 — 514890 Attachment Kit (Incl. 49-56).... w1
19C 514881 Screw ............ 2 49 514825 Extension Wand.........ccoceririiennene . 2
20 515550 Motor Seal .......cceueeee. .1 — 514929 Inlet Pug Assembly (Incl. 50-51)......... 2
21 515137 Self-tapping Screw......ccccvvvvierviennnenne 2 50 514824 Inlet Plug .....cccooiiniiieieiece e 2
22 514832 Self-Tapping Screw, #10-16x1/2” ........ 4 51 514928 L0 T o R 2
23 514817 Cover Plate......ccccccevecerrcersceerinns .1 52 514826 Floor Pickup ... w1
24 515562 Self-Tapping Screw.. 4 53 514828 Elbow Brush ... .1
25 51476702 3-way Inlet ..o 1 54 300004 [ Lo = 2
— 521769 Handle Package (Incl. 25A-25B) .. 1 55 300007 Reducer
25A 521761 Handle ... 1 (Optional - Only needed when used with MKV 500)
25B 521762 LT o7 - 2 56 514829 Utility Pickup ..o 1
26 515555 Self-Tapping Screw .......ccccvccerierinnienne 6 57 515670 Power Cord
27 515553 Cable Clip .1 58 515126 Star Washer
28 515219 (22 T T 0] 11 R 3 59 513897 Hex nut, #10-32........ccoerrerrerrerrerrnesncnaennns 2

tNot available as a service part.

Manufacturer: ~ Shopsmith, Inc.
6530 Poe Avenue
Dayton, Ohio 45414
937/898-6070
937/890-5197 Fax

Part Number: 330002

Description:

Shopsmith Air Flltration System DC3300
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